

# APM Division de: IMSA-MEX, SA DE CV



## TEST CERTIFICATE No. MTY 559951

Ship from:  
APM Division de: IMSA-MEX, SA DE CV  
Carretera #1000  
Col. Santa Fe  
Monterrey, Nuevo León 64540  
Tel. 8329-5000 Fax: 8329-5024

P/O No. GIA-10/03  
S/O No. MTY 51448 / 2  
B/A No. MTY 537611 / 1  
Inv No. MTY

5043 F

Ship. 23/03/2004

Sold to: (742)  
GRUPO INDUSTRIAL ACERERO, SA DE CV  
V. BAJA CALIFORNIA # 255 EDI-A  
CALLE 501 COL. HIPODROMO CONDESA  
DELEGACION CUAUHTEMOC, MEXICO D.F.  
C.F. GIA-971119-FV5 CP 06140

Ship to:  
GRUPO INDUSTRIAL ACERERO, SA DE CV  
FRANCISCO VILLA # 27  
COL. JARDINES DE XALOSTOC  
ECATEPEC, EDO. DE MEX

### CERTIFICATE OF ANALYSIS AND TEST Cert. No. MTY 559951

ITEM: D1436106 RCTDAM0753600-1006  
SPEC: C.TEMP.DEC.ACEIT.O.M. SAB-1006  
DIM: 1.91 mm x Ancho 915 mm (GaN 0.0750 in. x Ancho 3600-1006 in.)  
ITEM: D1436106

Heat	Properties	Tag	Pcs.	Weight
0313521	HRB=62/APRO=<JOE>/MILLS=<0000000050>/ THICKNESS=1.9240	668963F	1	3,640 1638-C
0333955	HRB=61/APRO=<JOE>/ THICKNESS=1.9240	668964D	1	3,660
0333955	HRB=61/APRO=<JOE>/ THICKNESS=1.9240	668964F	1	3,780 1636-C
0333955	HRB=61/APRO=<JOE>/ THICKNESS=1.9240	668964G	1	3,740

4 14,820

Heat	**** Chemical Analysis ****
0313521	C=0.063 Mn=0.249 Si=0.0145 P=0.0064 S=0.007 Al=0.0421
0333955	C=0.057 Mn=0.231 Si=0.0243 P=0.0094 S=0.007 Al=0.0477